
 
 
DR. TIMOTHY A. WOLFE 
RETIRED FROM STANTEC CONSULTING 
VICE PRESIDENT, EMERITUS 
 
 
EDUCATION: PhD, Sanitary Engineering, Iowa State University 
 MS, Sanitary Engineering, Iowa State University 
 Bachelor of Civil Engineering, Cleveland State University 
 
 
SUMMARY: 
 
Since his retirement in 2016 Dr. Wolfe continues to volunteer with the Ohio State University 
by: 

1. Assisting with the Environmental Engineering Capstone courses that expose senior 
students to real-world projects with the Columbus DOW and DOSD. Tim helped create 
these courses and has been involved with them for over a decade, and 

2. Assisting with Master’s degree students: 
• Committee member for M.S. student in Civil Engineering: Megan Patterson, 
[...]
with channels fed by river water.  The Ohio EPA classified both sources of supply as 
groundwater under the direct influence of surface water, and the study evaluated the short- and 
long-term operational changes and capital improvements necessary to meet requirements of 
the SWTR and the Interim Enhanced and Long-Term SWTRs. 
 
Hamilton, OH - Evaluated both the City's North and South WTPs.  Both of the City's WTPs 
are lime-softening facilities.  The evaluation involved: a Situation audit that addressed 
regulatory compliance, and a Capacity audit that determined both the process and hydraulic 
capacities of the WTPs.  Based on results of the audits, assisted the City with the development 
of an experimental plan for full-scale demonstration studies required by the Ohio EPA to 
increase the approved capacity of the City's two WTPs. 
 
Cuyahoga Falls, OH - Prepared the preliminary engineering study and detailed basis-of-design 
to expand the capacity of the existing iron/manganese-removal gravity filters at the City’s 
WTP.  The three, existing Fe/Mn-removal filters were retrofitted with anthracite/greensand; 
and three, new similar Fe/Mn-removal filters were constructed above grade to match the 
hydaulic profile of the existing gravity filters.  The approved capacity of the WTP was 
increased from 5.6 MGD to 11.2 MGD.  Provisions were made with Ohio EPA to ultimately 
high rate the Fe/Mn-removal filters to 12+ MGD to match the component capacity of the 
susequent ion-exchange, upflow/downflow, softening facilities that are used to soften a portion 
of the water processed through the Fe/Mn-removal filters. 
 
Pennichuck Water Works, NH - Assisted with bench- and pilot-scale studies for the 
Pennichuck Water Works to compare the costs and benefits of pre- and intermediate-ozone 



and chlorine dioxide.  In addition to capital and O&M costs, water-quality parameters 
evaluated included Disinfection By-Products (DBPs), manganese oxidation, taste and odor 
control, and particulate removal with and without biologically-active filtration (i.e., filtration 
preceded with and without intermediate ozonation). 
 
Mansfield, OH - Assisted with an evaluation of the City’s existing WTP to determine its ability 
to meet current, proposed and anticipated drinking water regulations; and made 
recommendations of potentially needed modifications at the City’s WTP. 
 
Massillon, OH – Assisted Consumers Ohio Water Company with performance of a full-scale 
demonstration study to high rate an existing WTP used to soften groundwater.  An existing 
solids-contact unit was high rated from a component capacity of 3 MGD to a 5 MGD capacity, 
and the filters were high rated from a filtration rate of 2 gpm/sf to 4 gpm/sf.  A similar new 3-
MGD solids-contact unit was then installed at a capacity of 5 MGD - allowing the WTP to 
cost-effectively be expanded by 7+ MGD, and the softening process to be upgraded to more 
appropriate technology.  A new recarbonation basin was constructed to provide necessary pH 
adjustment and to feed the existing filters from the opposite end; eliminating an existing 
hydraulic bottleneck. 
   
Cincinnati, OH - Evaluated the City’s Richard Miller Treatment Plant to meet both existing 
drinking water regulations and ones anticipated early in the 21st century.  The evaluation 
involved: a Situation audit that addressed regulatory compliance, a Capacity audit that 
determined both the process and hydraulic capacities, and a Facilities audit that established the 
useful life-costing analysis for major equipment. 
 
Cleveland, OH - Assisted with the design and operation of an extensive Demonstration Study 
conducted at the Cleveland Division of Water's Crown treatment facility.  Key unit treatment 
processes evaluated at the pilot scale included: tube-settler clarification, intermediate 
ozonation and high-rate filtration.  The study was performed to obtain Ohio EPA approval for 
high-rate clarification and filtration at the Crown facility.  The information obtained from the 
pilot-scale units contributed to the data utilized to conduct a comprehensive preliminary 
engineering study to develop a cost-effective alternative for expanding the Crown facility from 
a capacity of 50 MGD to one in excess of 100 MGD.  Current, proposed and anticipated 
drinking water regulations were considered in upgrading treatment provided by the Crown 
facility. 
 
PVWC, NJ - Designed a permanent pilot-scale plant for the Passaic Valley Water Commission.  
This plant was designed as a dual train system.  One train is used to simulate treatment provided 
by the Commission's Little Falls WTP.  The second train has the capability to evaluate alternate 
treatment schemes, including ozonation and granular activated carbon adsorption. 
 
NJAWC, NJ - Overall responsibility for an extensive water quality monitoring program and 
comprehensive pilot-scale study for a new WTP for the Western Division of the New Jersey-
American Water Company.  The water quality monitoring program consisted of surveys 
designed to help locate the raw water intake site.  The pilot-scale study compared several unit 
treatment processes, as well as different pre-oxidants and other chemicals. 



 
Mahoning Township, PA - Evaluated various types of membrane processes to lower the levels 
of total dissolved solids (TDS) and other secondary contaminants in the water from 
groundwater aquifers and surface water supplies located in the vicinity of the Township.  The 
project was performed for Browning-Ferris Industries who, as a public service, was assisting 
residents in finding suitable potable water. 
 
Mentor, OH - Performed a desk-top evaluation study in compliance with the LCR.  The 
Consumers Ohio Water Company's WTP for its Lake Erie West District is a large public water 
system under the LCR.  Therefore, a comprehensive evaluation of both precipitation and 
passivation techniques was conducted for optimal corrosion control, even though neither the 
lead nor copper Action Level (AL) was violated during the two, initial six-month monitoring 
periods. 

 
Mansfield, OH - Performed a desk-top evaluation study in compliance with the LCR.  The 
City's WTP and distribution system are classified as a large public water system.  Therefore, a 
comprehensive evaluation of both precipitation and passivation techniques was conducted for 
optimal corrosion control, even though neither the lead nor copper AL was violated during the 
two, initial six-month monitoring periods. 
 
Cuyahoga Falls, OH - Performed a desk-top evaluation study in compliance with the LCR.  
The City's WTP is an ion-exchange facility, and the desk-top study concentrated on the 
evaluation of both precipitation and passivation corrosion-control alternatives.  The principal 
objective was to lower copper levels throughout the distribution system served by the City, 
while also minimizing red water problems.   
 
Struthers, OH - Evaluated the impacts of Drinking Water Regulations on the Consumers Ohio 
Water Company's WTP for its Struthers Division.  An extensive study was conducted to 
determine potential impacts of the regulations being developed as a result of the 1986 
Amendments to the Safe Drinking Water Act.  The drinking water regulations already 
promulgated, as well as those that have been proposed or are anticipated, were included in the 
study.  Not only were impacts on the current operation evaluated, but the costs were assessed 
with regard to using several different raw water sources while still maintaining compliance 
with the applicable regulations. 
 
Warren, OH - Evaluated the impacts of Drinking Water Regulations on the City's WTP.  An 
extensive study was conducted for potential impacts of regulations being established as a result 
of the 1986 Amendments to the Safe Drinking Water Act.  The drinking water regulations 
already promulgated, as well as those that have been proposed or are anticipated, were included 
in the study.   
 
Bellevue, OH - Evaluated stability of the finished water for the City's WTP.  The study 
involved evaluation of several standard stability indices, including determining the Calcium 
Carbonate Precipitation Potential (CCPP) of the water using C-L diagrams and our in-house 
computer programs for water stability.  Recommendations were made to minimize the 
occurrence of red water experienced periodically in the City's distribution system.  Various 



sequestering agents and corrosion inhibitors were evaluated both in terms of controlling red 
water problems and in terms of minimizing lead and copper ALs at consumers' taps. 
 
Medina, OH – Assisted with a comprehensive study of the water system; including the City's 
source waters, current and future finished-water demands, and WTP.  The safe yield of the 
water-supply sources (e.g., an off-line reservoir (Lake Medina) and wells) were evaluated and 
compared to determine whether the City had adequate capacity to continue to meet projections 
for long-term water demands that were generated as part of the study.  A detailed evaluation 
of the City's WTP was performed to define its hydraulic and treatment capacity, and to develop 
cost-effective alternatives for upgrading/expanding the existing facilities.  Current, proposed 
and anticipated drinking water regulations were considered carefully in the development of 
upgrade/expansion alternatives for the WTP. 
 
Bloomsburg, PA – Responsible for process design of an upgrade/expansion for the City's WTP 
for the General Water Works Service Company.  Modifications were made to an existing 
rectangular concrete sedimentation basin to incorporate flocculation facilities, an existing steel 
circular tank was modified to provide additional flocculation and sedimentation and improved 
rapid mix facilities were added. 
 
Ridgewood, NJ - Evaluated alternate unit treatment processes for removing volatile organic 
chemicals (VOCs) and radon from the City's groundwater supply.  Packed towers, in-well 
injection techniques and several proprietary treatment processes were considered. 
 
Zanesville, OH - Evaluated alternate means to handle the backwash water generated from 
cleaning the pressure, iron/manganese removal filters at the City's WTP.  The iron/manganese 
filters are of the anthracite/greensand type.  The red-water filters (sand beds) used for the 
backwash water experience clogging due to the high concentration of manganese.  Sand beds, 
with and without backwash clarifiers in front of the beds, and lagoons were investigated to 
develop cost-effective alternatives for improving the performance of  the City's existing sand 
beds. 
 
Oberlin, OH – Assisted with conducting bench- and pilot-scale studies and developing 
recommendations of alternative treatment schemes for the City's WTP.  Items addressed 
include reduction of trihalomethanes (THMs) in the finished water by ozonation and excess 
lime softening with limited solids recycle, providing filtered water turbidities below 0.1 NTU 
and production of a potable water to meet maximum contaminant levels (MCLs) for regulated 
compounds.  Responsible for the design of subsequent Phase I improvements that included 
rehabilitation of the filters and modification of the recarbonation facilities. 
 
Avon Lake, OH – Assisted with development of a preliminary engineering design study for 
expansion of the municipal utility's WFP from 10 MGD to 27 MGD.  New flocculation 
facilities, an additional sedimentation basin equipped with tube settlers, four new dual-media 
filters, baffled clearwells and high-service pumps were included in the design.  Flexibility was 
incorporated in the design for the possible addition of ozonation, and granular activated carbon 
adsorption or ion-exchange columns.   
 



WCRWSA, FL – Condcted a pilot-scale study of THM reduction for well water of the West 
Coast Regional Water Supply Authority.  Preliminary evaluation of air stripping and ozonation 
to determine cost-effective means of lowering Terminal THM levels in the Authority's 
transmission lines. 
 
Berea, OH - Overall evaluation of the City's ozonation/softening WTP and water distribution 
system. 
 
Involved with bench-scale studies to assess the effects of ozonation on THM levels in Akron, 
Warren, Elyria, and Avon Lake, Ohio. 
 
Twin Cities, OH - Investigation and evaluation of the Twin Cities WTP, including 
recommending solutions to mitigate severe taste-and-odor problems and modifications for 
improving stability of the finished water. 
 
San Bernadino, CA - Overall evaluation of the City Creek WTP for the East Valley Water 
District, with recommendations concerning expansion/replacement of the plant to meet future 
water demands.   
 
Zanesville, OH - Conducted a review of pilot-scale test data and provided recommendations 
for design of the 7.5-MGD anthracite/greensand, pressure filtration WTP for iron and 
manganese removal. 
 
Directed research study, while at Cleveland State Univ., in which zeta potential measurements 
were investigated as a controlling parameter for metal salts operating under the charge 
neutralization mode in the treatment of surface water supplies.  Alum, ferric chloride, and 
polyaluminum chlorides with and without sulfate were evaluated, and particle size 
distributions were monitored throughout the coagulation and sedimentation stages of 
treatment. 
 
Was involved, while at Iowa State Univ., with several pilot-scale water treatment projects 
using pilot-scale facilities located at the university and a trailer-mounted unit at WTPs.  
Included were direct filtration and variable declining-rate filtration projects. 
 
Designed and had responsibility for construction of a 10-gpm, direct-filtration pilot-scale plant 
capable of treating prepared water or waters brought to Cleveland State Univ. by tanker truck.  
Rapid mix, staged flocculation and filtration facilities were included with the flexibility to 
operate the variable declining-rate plant in either the direct or in-line filtration mode. 
 
Has taught the following graduate and undergraduate courses at either Iowa State or Cleveland 
State University: 
 
- Water Treatment Plant Design - Elements of design and operation of water treatment 

systems including physical and chemical methods for purifying the water, and treatment 
and handling of residuals produced. 

 



- Process Chemistry for Water Treatment - Advanced chemistry for engineers as related to 
the production of potable water. 

 
- Physical/Chemical Principles - Advanced concepts of physical/chemical processes used in 

water treatment. 
 
Municipal Wastewater Treatment 
 
Dr. Wolfe has been involved in the planning, design and evaluation of several Wastewater 
Treatment Plants (WWTPs).  His experiences include: 
 
Dover, OH - Performed an overall evaluation of the City's WWTP.  Mass-balance calculations 
were used to determine the process capacity of individual unit treatment processes, to assess 
the impacts of operating the WWTP in various modes, and to develop the basis for preliminary 
cost estimates for expanding the plant to accept industrial flows and/or additional domestic 
flows. 
 
Vermilion, OH - Involved with an overall evaluation of the City's WWTP.  Mass-balance 
calculations were used to determine the process capacity of individual unit treatment processes, 
and to assess the impacts of operating the WWTP in various modes. 
 
North Royalton, OH - Performed a detailed evaluation of the City's WWTP-A.  The process 
and hydraulic capacities of the existing WWTP were evaluated to determine the capability of 
the facility to meet both current and anticipated NPDES permit requirements.  This evaluation 
included also assisting the City in its efforts to negotiate a Consent Decree with the Ohio EPA 
by deriving interim effluent limits that could be met consistently with the existing facilities.  
Modifications were recommended for improving the performance of the existing facilities, and 